-
BRADFORD WHITE

WATER HEATERS

ECO-DEFENDER
GAS REPLACEMENT PARTS LIST

Ultra Low NOx Models
“URG!! & “ULG”

SAFETY SYSTEM® WITH SCREENLOK® TECHNOLOGY

ULTRA LOW NOx SERIES

Includes Hydrojet®
Total Performance System

Effective: April, 2015
ECO 7950

NOTE: BOTH MODEL AND SERIAL
NUMBERS ARE REQUIRED FOR

ORDERING REPLACEMENT PARTS

o
(] »W é 7
“ ! L) Dimensions and specifications
‘\\ - \QW/ subject to change without notice.
>~ Il i I' /
R | g = | -

Parts Book #238-51517-00A



&=

BRADFORD WHITE’

Page 2



Iltem Description Model Model Model Model

URG230T*N URG240S*N URG240T*N ULG250H55*N

1 Flue Baffle 243-44639-00 243-50993-00 243-50065-03 -
Flue Core -—- -—- -—- 239-50666-00
2 Hot Water Outlet Anode (Magnesium) A A 224-47776-19 224-47776-19 224-47776-19 224-47776-19
Hot Water Outlet Anode (Aluminum) A A 224-32999-42 224-32999-42 224-32999-42 224-32999-42
Hot Water Outlet Anode (A420 Aluminum) A A # 224-49560-08 224-49560-08 224-49560-08 224-49560-08
3 Cold Water Inlet Dip Tube (PEX) A 229-51230-19 229-51230-24 229-51230-25 229-51230-29
4 T&P Relief Valve 230-40594-02 230-40594-02 230-40594-02 230-40594-02
5 Drain Valve (Brass) 265-42351-02 265-42351-02 265-42351-02 265-42351-02
6 Gas valve (Natural) 222-48863-01 222-48863-01 222-48863-01 222-49861-01
7  Main Burner Orifice 0 Ft. to 2,000 Ft. 234-18194-42 234-18194-36 234-18194-36 234-18194-30

234-18194-32
265-51320-01-35
239-51556-00
239-45167-00
239-46209-00
239-33081-02-20-15

234-18194-44
265-51320-01-47
239-51556-00
239-45167-00
239-46209-00
243-45787-00

234-18194-41
265-51320-01-43
239-51556-00
239-45167-00
239-46209-00
243-45787-00

234-18194-41
265-51320-01-43
239-51556-00
239-45167-00
239-46209-00
243-45787-00

Main Burner High Altitude Orifice 0 Ft. to 7,000 Ft. (-475 model suffixes) **
Main Burner High Altitude Orifice Kit 7,001 Ft. to 10,000 Ft.

8 Heat Trap Insert (Inlet)

9 Heat Trap Insert (Outlet)

10 Outer Door

11 Draft Diverter

12 Burner Assembly (normal alt.)*** 265-46693-02-42 265-46693-06-36 265-46693-04-36 265-46693-08-30
Burner Assembly (0-7000 ft.)*** 265-46693-02-44 265-46693-06-41 265-46693-04-41 265-46693-08-32

13 Burner ** 228-48383-14 228-48383-18 228-48383-16 228-48383-19

14 Flexible Gas Feedline 233-46930-01 233-46930-01 233-46930-01 233-46930-01

15

Pilot assembly kit without door gasket**

265-48999-05

265-48999-05

265-48999-05

265-48999-05

Pilot Assembly kit with door gasket

239-47449-00

239-47449-00

239-47449-00

239-47449-00

16 Screw #8-18 X 1/2 HWH (1 req'd) 239-32761-00 239-32761-00 239-32761-00 239-32761-00
17 Thermal Switch 239-43676-03 239-43676-03 239-43676-03 239-43676-03
18 Screw #6-20 X 3/8 PHCR (2 req'd) 239-43967-00 239-43967-00 239-43967-00 239-43967-00

19

Screw #8-18 X 3/4 HWH (2 req'd)

239-44195-00

239-44195-00

239-44195-00

239-44195-00

20 Manifold Mount 239-46201-00 239-46201-00 239-46201-00 239-46201-00
21 Inner Door Right Side Assembly 239-49784-01 239-49784-03 239-49784-02 239-49784-03
22 RTD Sensor Kit 265-50016-00 265-50016-00 265-50016-00 265-50016-00
23 Screw #10-12 X 3/4 HWH (7 req'd) 239-44113-00 239-44113-00 239-44113-00 239-44113-00
24 Pipe Plug --- --- --- 239-11638-00
25 Spring Clip (Feedline) 239-47475-00 239-47475-00 239-47475-00 239-47475-00
26 ASSE Approved Mixing Valve (Optional) 239-43740-01 239-43740-01 239-43740-01 239-43740-01
27 Gas Control Kit 239-48863-01 239-48863-01 239-48863-01 239-49861-01
28 Kit-Inner Door Gasket 239-47062-00 239-47062-00 239-47062-00 239-47062-00
29 Pilot Orifice ** 234-47098-00 234-47098-00 234-47098-00 234-47098-00

265-51572-00

265-51572-00

265-51572-00

265-51572-00

30 Kit-Heat Trap Insert
31 Intermediate Gas Valve Harness

239-47892-00 239-47892-00 239-47892-00 239-47892-00

*Applies to all warranties
**Inner door gasket kit recommended
***QOrdering a complete burner assembly may increase delivery time. Please order the specific component required for the quickest delivery.
A Order with item 8
A A Order with item 9
# Anode may need to be cut to length
&=
BRADFORD WHITE’

WATER HEATERS

Page 3



&=

BRADFORD WHITE’

Page 4



Iltem Description

Iltem Description

1

Model
URG230T*N
Model
URG250H*N

Model
URG240S*N
Model
URG250L*N

Model
URG240T*N
Model
URG250S*N

Model
ULG250H55*N
Model
URG250T*N

Flue Baffle

243-45223-00

243-45225-00

243-44705-00

Flue Core

239-50666-00

224-47776-19

224-47776-19

224-47776-19

224-47776-19

2 Hot Water Outlet Anode (Magnesium) A A

Hot Water Outlet Anode (Aluminum) A A

Hot Water Outlet Anode (A420 Aluminum) A A #

Cold Water Inlet Dip Tube (PEX) A

T&P Relief Valve

Drain Valve (Brass)

Gas valve (Natural)

Main Burner Orifice 0 Ft. to 2,000 Ft.

Main Burner High Altitude Orifice 0 Ft. to 7,000 Ft. (-475 model suffixes) **
Main Burner High Altitude Orifice Kit 7,001 Ft. to 10,000 Ft.

8 Heat Trap Insert (Inlet)

9 Heat Trap Insert (Outlet)

10 Outer Door 239-46209-00

11 Draft Diverter 239-33081-02-20-15
12 Burner Assembly (normal alt.)*** 243-46693-08-30
265-46693-08-32

224-32999-42
224-49560-08
229-51230-22
230-40594-02
265-42351-02
222-48863-01
234-18194-36
234-18194-41
265-51320-01-43
239-51556-00
239-45167-00
239-46209-00
243-45787-00
265-46693-06-36
265-46693-06-41

224-32999-42
224-49560-08
229-51230-20
230-40594-02
265-42351-02
222-48863-01
234-18194-36
234-18194-41
265-51320-01-43
239-51556-00
239-45167-00
239-46209-00
243-45787-00
265-46693-07-36
265-46693-07-41

224-32999-42
224-49560-08
229-51230-14
230-40594-02
265-42351-02
222-48863-01
234-18194-32
234-18194-36
265-51320-01-40
239-51556-00
239-45167-00
239-46209-00
239-33081-02-20-15
265-46693-11-32
265-46693-11-36

224-32999-42
224-49560-08
229-51230-20
230-40594-02
265-42351-02
222-48863-01
234-18194-30
234-18194-32
265-51320-01-35
239-51556-00
239-45167-00

~No ok w

13
14
15

16

Burner Assembly (0-7000 ft.)***

Burner **

228-48383-19

228-48383-20

228-48383-19

228-48383-18

Flexible Gas Feedline

233-46930-01

233-46930-01

233-46930-01

233-46930-01

Pilot assembly kit without door gasket**

265-48999-05

265-48999-05

265-48999-05

265-48999-05

Pilot Assembly kit with door gasket

239-47449-00

239-47449-00

239-47449-00

239-47449-00

Screw #8-18 X 1/2 HWH (1 req'd)

239-32761-00

239-32761-00

239-32761-00

239-32761-00

17 Thermal Switch 239-43676-03 239-43676-03 239-43676-03 239-43676-03
18 Screw #6-20 X 3/8 PHCR (2 req'd) 239-43967-00 239-43967-00 239-43967-00 239-43967-00
19 Screw #8-18 X 3/4 HWH (2 req'd) 239-44195-00 239-44195-00 239-44195-00 239-44195-00
20 "Manifold Mount 239-46201-00 239-46201-00 239-46201-00 239-46201-00
21 Tnner Door Right Side Assembly 239-49784-03 239-49784-04 239-49784-03 239-49784-03
22 'RTD Sensor Kit 265-50016-00 265-50016-00 265-50016-00 265-50016-00
23 "Screw #10-12 X 3/4 HWH (7 req'd) 239-44113-00 239-44113-00 239-44113-00 239-44113-00
24 Pipe Plug 239-11638-00 Soc -

25 Spring Clip (Feediine) 239-47475-00 239-47475-00 239-47475-00 239-47475-00
26 "ASSE Approved Mixing Valve (Optional) 239-43740-01 239-43740-01 239-43740-01 239-43740-01
27 "Gas Control Kit 239-48863-01 239-48863-01 239-48863-01 239-48863-01
28 'Kit-Inner Door Gasket 239-47062-00 239-47062-00 239-47062-00 239-47062-00
29 Pilot Orifice ** 234-47098-00 234-47098-00 234-47098-00 234-47098-00
30 Kit-Heat Trap Insert 265-51572-00 265-51572-00 265-51572-00 265-51572-00
31 Tntermediate Gas Valve Hamness 239-47892-00 239-47892-00 239-47892-00 239-47892-00

*Applies to all warranties

**Inner door gasket kit recommended

***QOrdering a complete burner assembly may increase delivery time. Please order the specific component required for the quickest delivery.

A Order with item 8 )

A A Order with item 9 BRADFORD WHITE’

# Anode may need to be cut to length WATER HEATERS
Page 5



S
BRADFORD WHITE'

WATER HEATERS
Ambler, PA
For U.S. and Canada field service,

contact your professional installer or
local Bradford White sales representative.

Sales/800-523-2931
Fax/215-641-1670
Parts Fax/215-641-2180

Technical Support/800-334-3393
Fax/269-795-1089

Warranty/800-531-2111
Fax/269-795-1089

International:
Telephone/215-641-9400
Telefax/215-641-9750

()
BRADFORD WHITE-CANADA’ INC.

Mississauga, ON

Sales/866-690-0961
905-238-0100

Fax/905-238-0105
Technical Support/800-334-3393

Email
parts@bradfordwhite.com
techserv@bradfordwhite.com

www.bradfordwhite.com




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Gray Gamma 2.2)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.3
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts false
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Remove
  /UsePrologue false
  /ColorSettingsFile (None)
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 150
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 150
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (None)
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<


    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e55464e1a65876863768467e5770b548c62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200036002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc666e901a554652d965874ef6768467e5770b548c52175370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200036002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>



    /HUN <>
    /ITA (Utilizzare queste impostazioni per creare documenti Adobe PDF adatti per visualizzare e stampare documenti aziendali in modo affidabile. I documenti PDF creati possono essere aperti con Acrobat e Adobe Reader 6.0 e versioni successive.)
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020be44c988b2c8c2a40020bb38c11cb97c0020c548c815c801c73cb85c0020bcf4ace00020c778c1c4d558b2940020b3700020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200036002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken waarmee zakelijke documenten betrouwbaar kunnen worden weergegeven en afgedrukt. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 6.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>


    /SKY <>

    /SUO <>
    /SVE <>
    /TUR <>

    /ENU (Use these settings to create Adobe PDF documents suitable for reliable viewing and printing of business documents.  Created PDF documents can be opened with Acrobat and Adobe Reader 6.0 and later.)
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


